

Sample Examination ReportM 89-43(11)Submitted by: R.V. Kirkham Date submitted: Jan 5/90Title of study: _____ Project No. 700059

Sample description:

Eskay #43-135m

Locality:

Eskay Cr., B.C.

Information and data required:

X-ray identification of white layers
93 + softer mineral?'

Results:

white layers = Quartz + Mica Gp. + X-73433better identification possible with a
polished thin sectionSigned: Andrew C. Roberts Date: 8/1/90 Approved: _____

Mineralogy Section

Section Head

Copies to: 1. Section File 2. R.V. Kirkham 3. _____